@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRDR0O01B REV C

INSTALLATION OF R-290 REAR MOUNTING KIT
2019 - PRESENT RAM 3500 4x2/4x4
CREw CAB 169" WB LONG BED

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties for

technical assistance before continuing with the installation process.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be ad-
hered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Do not start the vehicle with the power steering hoses disconnected. Recon-
nect all hoses and secure the power steering cooler if the vehicle is started.

Ensure all removed components are given to the vehicle owner after the instal-
lation of the railgear. These components must be re-installed if the railgear is
removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
to protect the vehicle’s electrical system.

Railway Company rules governing rail travel must be observed at all times.
Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Ax-

le Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRDR0O01B REV C

[lNSTALLATION OF REAR MOUNTING KIT ]

The following procedure details the installation of the rear mounting kit. The hardware re-
quired for this installation is listed in Table 1.

Table 1 Rear Mounting Kit Installation Parts

Part Number Description
R-31256D Rear Mounting Bracket, Drivers Side (169 WB)
R-31256P Rear Mounting Bracket, Passengers Side (169” WB)
R-31260L Inner Support Bracket, Front LHS
R-31260R Inner Support Bracket, Front RHS
R-31280D Inner Support Bracket, Rear LHS
R-31280P Inner Support Bracket, Rear RHS
R-2960 Railgear Mounting Shim - ¥ Thick
R-2960A Railgear Mounting Shim - 1” Thick
R-2631 Railgear Mounting Shim - 2 Thick

1/2” UNC Gr. 8 Bolt x 1.75” Long

1/2” UNC Gr. 8 Bolt x 4.75” Long

1/2” Gr. 8 Washer

R-990KIT-375 1/2” UNC Gr. 8 Nylon Insert Lock Nut

3/4” UNC Gr. 8 Bolt x 5.5 Long

3/4” Gr. 8 Washer

3/4” UNC Gr. 8 Nylon Insert Lock Nut

3/4” UNC Gr. 8 Bolt x 3.50”” Long

3/4” UNC Gr. 8 Bolt x 4.50” Long

3/4” UNC Gr. 8 Bolt x 5.50” Long

R-990KIT-304 =372 UNC Gr. 8 Bolt x 6.507 Long

3/4” UNC Gr. 8 Washer

hmbbhhhmbggbmmmbl—\HHH}—\l—\g

3/4” UNC Gr. 8 Nylon Insert Locknut

1. Remove the original spare tire, spare tire heat shield and spare tire carrier from under the
vehicle’s cargo box if so equipped. The original spare tire will not be re-installed.

2. Remove the rear bumper. Retain all fasteners for re-installation.

3. Remove the inner four bolts securing the tow hitch to the vehicle frame (2 per side).
These bolts will not be reused.

4. Remove the two nuts from the inside of each tow hitch mounting bracket (2 per bracket).
These nuts will not be reused.

5. Modify the tow hitch mounting brackets as shown. (Figure 1)
6. Install the rear mounting bracket as shown using the supplied 3/4” and 1/2” hardware and
support bracket as shown. Ensure the mounting bracket is flush with the outside and bot-

tom surface of the frame rail. (Figure 2)

7. Tighten, but do not torque fasteners at this time.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-2-




@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-M29XRDR001B REV C

8. Using the holes in the rear mounting bracket as a guide, drill two 17/32” diameter holes
thru the inside and outside frame rail. (Figure 2)

9. Complete the installation of the rear mounting bracket using the supplied 1/2” hardware
and support bracket. (Figure 2)

10. Torque the 1/2" fasteners to 100 ft-Ib dry and the 3/4" fasteners to 175 ft-lb dry. Do not
over torque.

Note:
The 1/2” hardware used to attach the rear mounting bracket to the frame is to be torqued
to a maximum of 50 ft-Ib dry. Do not over torque or damage to the frame may occur.

11. Repeat steps 6 thru 10 for opposite side of vehicle.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
_3-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRDR0O01B REV C

CUT FLUSH WITH BOTTOM OF FRAME

; N ﬁ*ﬁc
— /’ - \
T N 28
| { . ¥

DRIVER AND PASSENGER SIDES TYPICAL
1

MODIFY INSIDE AND OUTSIDE OF FLANGE AS SHOWN—

Figure 1 (3500)

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-4-



MIO-M29XRDR0O01B REV C

Figure 2 (3500, 169" Wheelbase)

@ Wabtec Components LLC.
G&B Specialties, Inc.

BL00HOYXETINN|G LIS L/B0ETO0HIEXETIN-H = L'l0 SMV OL
._oMH.mr LSERON v ‘E_m ErE_rM___nn W E WHOANCD 0L SOT3M 1TV 597 8°16 " LHOIIM "XOHddvV "9
1P ONILNNOW | =% 0 ¢ FIDIHIA OL INNOW OL 1TH ¥Od TYAOWIY
aM .691 [ IWINDIY TIIM NOLLYDOT STHL 1V SLAN W30 'S
+610Z 005€ WVY = j F1DIHIA OL INMOW OL 174 ¥Od
ONIINLOVANNYIN - ONIHIINIONT - N9IS3d) T F Q3IHIAOW 39 1SN LIAOVHE INNOW HOLIH ¥v3d '+
LGE! £ (nLsh ) T AS B
Qo oo e Botinmmgn | 8 9 = HONOUHL S5v4 0L IUVIUYH O CZTINNG
(&) oNi s311Tv103ds 2 2 oD 8 T o5 fonasl ol 5 e 38 ST NOLLY01 GRUYIONT LY STI0H .Z/1 2
— CLE-1TH066-4 434 FUVMAYYH T
( vmlc 'S31ON
(T ﬁ/_
— | 6
- (
(z1)
V.l\
(o1 S3aIS HLOE
S
- 53QIS HLO8
.. dAL € 310N
-
D
v 874D ONM .F/E] LANMIOIAN | +1 o
o1 849 ONN ,Z/T| 1NN MJOIAN | €1
8 8D 'V IdAL F/E[  WIHSYM A 71
0z 8D 'V IdAL ,Z/T| WIHSYM 4 11 2
[ 8"¥9 ‘97 .,Z/T & "ONN .F/E S"O'H'H o1 /....
¥ 8°¥9 ‘97 /€ ¥ 'ONN LZ/T SO'H'H 3
E] 249 97 #/E T "ONN LE/T S''HH ] \
1 SHY 'Q¥VMH0Z 'i¥d 1¥0ddns ¥3NNI|  d0971e-d ‘ wwmm ermm }
1 SHT ‘QYVMYOL ‘1348 1HO4dNS ¥3NNI|  109Z1E-d 9
1 S5¥d LINFWATIM 13M0VHE 1. +6T0Z WYY d08ZIe-d S
1 IATYA LNIWATIIM 13X0VHE 1. +6T0Z WvY|  d0SZIE-Y ¥
1 M 60T +6T0Z WvH ‘1AHE DLW ¥v3H SSVd|  dOSZIe-d 3
1 M 60T +6T0Z WYY '1HE S1IW ¥v3d 3AT¥A|  qogzie-y z
1 W M ,69T 00SE WYY +6T0Z 43y 1
AD NOILdT40S3d Y3EWNN Luvd |W3LT
1517 S14vd

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRDR0O01B REV C

0N

Q
35) '::'(
LEl= 2B
=]
.ﬁENmCD e
obiSlozZ| 5
Z 25|ER-E| &
=raSmezZ| @
0 aiZl=" o0 E
wits= opd
FoacE Sk
s + =
< i 2 —
O 25 i
W P20 3
Ilggg ™)
0 =0 =
m 52 & Z
odEE' =4
5|2 E
(Dé;s_g =
i =
& el

m
(=]
(%]
o

i =
=
o
=

= =

N CERIZHD AT B:
*
=
[*)
i
o
=
o
[
3
4
:,m
= |5
o
HE
e
O | a6
[=}
[l
it
2
1|a
5(0
ik
z|d
S-w:
z
F(2
o|@e
0>
i |6
oo
W
o<
H
o
Q
'S
-
Z=
(=]
oy
i
e
=
-}
E
[l
L
I
=
o
[=]
=
w
o
2y
—d
Qe
AT
|:§>5
SEo®
o
FEL o
.z:,%,:
Lo28Z
MEEE
woR=
sE-
4
£IES
D™z
O < o oo
'h-dwen_
MTed <
=
o . . .
= o

Figure 3 (3500, 169 Wheelbase)

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-6-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRDR0O01B REV C

OPERATION, SERVICE AND PARTS OF R-290 REAR MOUNTING KIT

2019 - PRESENT RAM 3500 4x2/4x4
CReEw CAB 169" WB LONG BED

OPERATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties for

technical assistance before continuing with the installation process.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting operation of
the railgear equipped vehicle.

Operating instructions provided below only address the RAFNA railgear equip-
ment. Applicable railway company procedures and policies must be adhered to.

Railway company rules governing rail travel must be observed at all times.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Ax-
le Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-7-



G&B Specialties, Inc.

@ Wabtec Components LLC.

MIO-M29XRDR0O01B REV C

[OPERATION OF REAR MOUNTING KIT

)

With the rear mounting kit installed on this vehicle, it may be operated as normal. Never op-
erate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight Rating Front
or Rear (GAWR), or the wheel or tire load ratings are exceeded.

The rear mounting kit must be serviced regularly to avoid damage to the equipment. Table 2
below provides the Recommended Service Schedule and Table 3 provides Standard Fastener

Torque Values.

Table 2: Recommended Service Schedule

Service Required

rail use

Initial 100 km
(62 Miles) of
road and/or

Daily

Weekly

Monthly

Inspect rear mounting kit fasteners (re-torque if required)

\

Table 3: Standard Fastener Torque Values

Fastener Size

Fastener Torque Value (ft-Ibs) Dry

1” UNC Gr. 8 Fasteners 250
%" UNC Gr. 8 Fasteners 175
5/ UNC Gr. 8 Fasteners 150
12” UNC Gr. 8 Fasteners 100
3/5” UNC Gr. 8 Fasteners 40
Y27 UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-8-




